
IMIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII 
DE95011374 

One Source. One Search. One Solution. 

BASELINE DESIGN/ECONOMICS FOR ADVANCED 
FISCHER-TROPSCH TECHNOLOGY. QUARTERLY 
REPORT, APRIL--JUNE 1993 

DEPARTMENT OF ENERGY, PITTSBURGH, PA. 
PITTSBURGH ENERGY TECHNOLOGY CENTER 

1993 

U.S. Department of Commerce 
Nat ional  Techn ica l  In fo rmat ion  Serv ice 



One Source.  One Search.  One Solut ion.  

P r o v i d i n g  P e r m a n e n t ,  E a s y  A c c e s s  
t o  U .S .  G o v e r n m e n t  I n f o r m a t i o n  

National Technical Information Service is the nation's 

largest repository and disseminator of government- 

initiated scientific, technical, engineering, and related 
[...]
A comprehensive fire water system is provided for the general fire protection of the 
entire planL Chemical and steam fire suppression systems are provided for specific 
facilities and equipment. These systems cover:. 

Fire water to process plants, coal handling, water and waste treatment, and 
storage tankage 

• Fu-eproofing for vessel supports, piFe racks, etc 

Spnnlder systems for buildings, part of the process equipment such as pumps 
or heat exchangers (depending on the location), tank truck, tank car, filling 
rack. 

• Smothering steam for compressor buildings and fired heaters 

• Halogen system for computer room and laboratory 

• Nitrogen system for sulfur storage tanks 

Plant Descriptio~ 

Supply Source 
Fire water is supplied from the main pond. This source is capable of supplying 
60,000 barrels, or 150% of the total requirements of the system for over 24 hours. 

Fire Water Pumps 
Four main fire water pumps, each rated for 3,500 GPM at 192 psig, deliver the water 
to the distribution system. Two vertica/pumps are located at the pond. One is dual- 
driven by electric motor and turbine; a diesel engine powers the second pump. Two 

B a s e . r e  Study  F-T 2-21 



Section 2 Task I - Baseline Design and Alternatives 

horizontal pumps powered by similar drivers deliver water from the fire water 
tank. 

Two vertical fire water pressurizing "jockey" pumps, each rated for 275 GPM at 192 
psig discharge pressure, are h'Lstalled at the raw water pond for maintaining the 
pressure in the fire water piping circuit. Only one pump is required to maintain the 
pressure in the fire water system. The second pump serves as an installed standby 
spare. Both pumps are powered by electric motors. All pumps are capable of 
producing 150% rated capacity at 65% rated head and have a shut off pressure of not 
more  than '120% rated head. 

Distribution System 
Fire water distribution system consists of three loops, one around each of the 
following areas: 

• Process 
• Coal handling 
• Tank farm 

The main loop and the main intercormecting piping are 18 inches in diameter; 
smaller branches are 12 inches or 10 inches accordingly, distributing water to users. 

The fire water mains are coated and wrapped steel pipe and are installed 
underground.  Provisions are made  for valving off any loop without  interfering 
with the other two loops. 

Fire Hydrants, Fixed Monitors, and Firehouse Stations 
Fire water is supplied to fire hydrants and /o r  fixed monitors spaced at a maximum 
of 150 feet around each plant. The monitors are 500 GPM units with adjustable 
fig/straight stream tips and locking devices for both horizontal and vertical 
adjustment.  

Fire hydrants have flanged .connections with outside independent  shut-off valves 
for hose connections. All fire hydrants are self-draining. 

Each individual process plant has accessibility to at least four firehouse stations, 
with hose Hens stored on reels preconnected to the fire water  system. 

The requize~ents are: 

* 6-inch hydrants 250 units 

Basel ine Study  F-T 2-22 



Section Task I - Baseline Design and Alternatives 

• 4-inch hydrants with 3-inch momtor 125 units 
• 1-1/2 inch hose on reels 60 units 

Deluge System 
Deluge systems are provided for propane, butane, and anhydrous ammonia spheres, 
and pipe racks located within 25 feet of heaters. Pump batteries, towers and major 
vessels containing flammable materials are also protected with deluge system. 

Sprinkler systems are provided for office and storage buildings, tank ~ ' c k  loading 
rack, coal bLns and the coal conveyors. Dry-pipe sprinklez systems are installed for 
all areas except those sheltered in a building. 

Foam Systems 
Storage tanks with bottom injection foam systems are provided for products with 
flash point below 140 OF. The requirements i~clude one 3,000-gailon system for the 
product tanks. Mobile equipment consisting of Aer-O-Foam Dry Chemical Pumper 
(or equal) and one Aer-O-Foam Big Brofiier trailer (or equal) is provided. The 
pumper is equipped with a baiar, ced pressure foe.~_m proportioning sys,~.~-~ and has a 
solution pumping capa.dty up to 1,500 GPM at 6% rate. The trailer is equipped with 
a 500 gaUon tank, a hose bed, portable monitors and a balanced-pressure foam 
proFo.~.~onmg system. 

HMogen System 
The chemical laboratory and the computer room are protected by Halon 1301 fire 
extinguishing system. The systems are fully automatic, energized by thermal 
detectors, and have personnel alarms. 

Nitrogen System 
A nitrogen fire extinguishing system is provided for two heated sulfur tanks in the 
tank farm location. The system is fully automatic and energized by thermal 
detectors. 

Snuffing Steam System 
Low pressure snuffing (50 PSIG) steam is provided in the compressor buildings, 
e×changer rows, pump rows and accumulator decks as well as ~ x e s  of heaters. 

Baseline Study F-T 2-23 



Sect/on 2 Task 1 - Baseline Design and Alternatives 

Fire Extinguishers 
Type BC 30 pound extinguishers are provided for process areas, buildings containing 
pumps and compressors and utility buildings. All other buildings are equipped 
with type 2A extinguishers. For each process plant area, 150 pound BC type wheeled 
extinguishers are also provided. 

Detectors 
Detector units with alarms are utilized in sheltered or enclosed areas handling or 
processing flammable liquids or gases and buildings where personnel are working. 

2.1.1.12 Plant 34 - Sewage And Effluent Water Treatment 

DesignBasis. Criteria and Considerations 

Wastewater Treatment (Plant 34) and Water Systems (Plant 32) are closely related 
and together constitute *,_he Project Water Management System, the the purpose of 
minimizing both raw water consumption and effluent discharge to public waters 
during normal plant operation. Waste water streams are segregated on the basis of 
their compatib~ty and treated as necessary to make them suitable for reuse, ff 
practical, in lieu of fresh water. 

The majority of the water used in the project eventually goes to the atmosphere as 
water vapor. Some water is disposed of as moisture associated with the solid wastes 
going to the landfills. Blowdown streams (Cooling Tower, Boiler and 
Demineralizer) are sent to an intermediate holding pond before being discharged 
back to the lake or river. 

Individual systems described in this section include: 

• Coal Storage Pile Runoff Treatment 
• Oily Wastewater Treatment 
• Process Wastewater Treatment 
• Solids Dewatering 
• Sanitary Sewage Treatment 

The design basis, process description and block flow diagrams for each of the above 
treatment systen-~ are given under each treatment system as described herein. 

Baseline Study F-T 2-24 



Section 2 Task 1 - Baseline Desi~n and Alternatives 

Coal ~torage pile Runoff Treatment 

The water management policy, is: all rain runoff horn developed areas is utilized 
within the complex. Runoff from uncontaminated areas such as building roofs, is 
routed without treatment to the uRlity/ftrewater storage pond. Runoff from 
potentially contaminated areas, including the coal storage areas, is treated before 
being sent to the utility firewater storage pond. 

Design Basis 
The design of the Coal Storage Pile Runoff Treatment System is based on Bechtel 
Environmental Division in-house data which approximates the runoff of Illinois 
coals. The characteristics of the design runoff are summarized in Table 2-3. 

Table 2-3 
Plant 34 - Illinois Coal Runoff 

pH 
Total Suspended Solids 
Total Dissolved Solids 
Sulfate 
Iron 
Total Organic Carbon 
Biochemical Oxygen Demand 
Chemical Oxygen Demand 

6.0 
bS00 
800 
320 
15 
500 
5 
2,000 

The design is based on the premise that the water will be acidic and therefore 
bicarbonate alkalinity is insignificant and hardness is entirely noncarbonate. Thus 
only soda ash is specified to raise the pH and precipitate the calcium and 
magnesium as carbonates. 

Design basis for darifier: 

• Water flow 600 GPM 
• Surface flooding 700 GPD/ft 2 
• Under tow solids 2% (wt) 

concentration 

Baseline Study F-T 2-25 



Section 2 Task l - Baseline Desil~ and Alternatives 

Design basis for filters: 

• Water  flow 600 GPM 
• Filtration flux rate 10 GPM/ft2 
• Backwash flux rate 15 GPM/ft 2 

The Coal Storage Pile (CSP) Runoff Treatment System is shown in Figure 2-10 and 
consists of clarification, neutralization and filtration. 

The runoff from the coal storage piles is routed to a storm surge pond which acts as 
a flow and composition equalizer and a feed "tank" for the CSP runoff treatment 
equipment. Additionally, some of the heavier suspended solids are expected to 
settle out at this point. From the surge pond, the runoff is pumped at a constant 600 
gpm rate to the Reactor/Clarifier where  it is neutralized with soda ash and clarified 
with the aid of a polyelectrolyte. Settled solids are withdrawn and pumped to the 
sludge dewatering facilities at the treatment plant. Reactor/Clartfier effluent is 
pumped through two down-flow, pressure-type, dual media filters for residual 
suspended solids removal. A controlled portion of the filtered water is stored in the 
Filter Backwash Makeup Tank. Periodically the filters are backwashed using filtered 
water aided by compressed air for scouring the media. Filter backwash water, laden 
with suspended solids, is returned for reuse. 

Oily Wastewater Treatment; 

The Oily Wastewater Treatment System consist of API gravity separation followed 
by dissolved air flotation (DAF). Sludges generated by the API separator and DAF 
units are disposed of by routing to the gasifiers in Plant 103 for incineration. 

O/l-contaminated waste-waters from throughout  the plant, including contaminated 
surface runoff, are collected by an underground sewer system and routed to the 
wastewater treatment area. Major sources of this wastewater are: 

• Contmninated process area runoff 

• Runoff from the tank farm area 

• Runoff from ~uck  and railroad loading and unloading areas 

• Water drains from Oil storage tanks 

• Vessel and  pump drains 

Baseline Study F-T 2-26 



Section 2 Task I - Baseline Desi~n and Alternatives 

• Pump cooling water 

• Laboratory sink drains 

• Condensate collected in process drains 

The design of the oily water treatment system is based on the following estimated 
wastewater characteristics and flow: 

Influent Characteristics 

Flow (Maximum) 1,000 gpm 
PH 6-8 
Oils (average) 350 m g / I  
TSS 150 m g / I  
COD 1,200 mg / I  
BOD 500 m g / I  

The performance requirements for the process units are as follows: 

Percent Removal Reouirements 

Uni t  Oils TSS COD ~GD 

API Separator 50 50 33 30 
DAF Units 85 50 40 40 

The process is shown m Figure 2-11. 

The oily wastewater, on its way to the API Separator flows through a specially 
designed concrete Static Flow Splitter Box utilizing a combination of weirs and 
pumps  to permit excess flows to be diverted to the oily storm surge tank with a 
min imum of oil carry-over. 

Upon entering the covered and vented API separator forebay, some of the lighter 
oils float to the surface and the heavier solids settle o u t  The water thert flows on 
through a 5x10x100 foot channel where the oil droplets float and the solids (sludge) 
settle ouL The floated oil and settled sludge are moved across the length of the 
channel in opposite directions, by means of motor-operated endless chains with 
flights, and are concentrated at opposite ends. Oil is skimmed off to a sump and 
pumped by the Skimmed Oil Pump to a small heated tank nearby for settling and 

Baseline Study F-T 2-27 



Section 2 Task I - Baseline Desi~ and Alternatives 

rough phase separation. Water is drained back to the separator, and oil is 
withdrawn through a floating skimmer and pumped by the Oil Transfer Pump to 
Plant 204. Bottom sludge is pumped by the ~ r  Separator Sludge Pump to a sump 
where float and bottom sludges from the DAB units are a!so collected and pumped 
by the Oily Sludge Sump Pump to the Coal Gasifiers (~_-lant 103). 

The API separator effluent is pumped by the API Separator Effluent Pump through 
the Flash Mix Tank and Flocculation Tank to the DAF units. Acid or caustic soda is 
metered to the flash mix tank to automatically adjust the pH. Polymer is also 
metered to the flash mix tank at a rate commensurate with the wastewater rate. 
These chemicals form a dense floc into which some of the small, dispersed oil 
droplets and suspended solid particles (found in the feed to the DAF units) are 
trapped. This floc is built up L-t the flocculation tap& by means of a slow-speed 
mixer-agitator. 

The floc contairdng oil), water now enters the twin DAF units, where the oily floc is 
removed with the aid of small air bubbles. The feed is equally split and fed to the 
central portion of the circular DAF Flotators. A portion (50%) of the clarified 
effluent from each flotator and compressed air are held for about 30 seconds in the 
air saturation tank to dissolve the air in the water. The air-saturated water is 
depressurized and immensely blended with raw feed to the flotators. There is an 
independent air saturator for each flotator. Tb~e microscopic air bubbles that are 
thereby formed attach themselves or are trapped in the oil coated fioc and rapidly 
buoy it to the surface of the flotators. The resulting mat~_rial, known as "float", is 
skimmed off with slowly revolving scrapem into a hopper from which the float 
flows by gravity to a sludge collection sump. Some solids settle to the bottom of the 
flohators. These are removed periodically by bottom sludge pumps and added to the 
oily sludge sump along with other sludges. 

Effluent from the Oily Water Treatment System is sent to the next stage of 
wastewater treatment. 

Process Wastewater Treatment 

The was~,ewater from the process units is combined with treated sanitary sewage and 
deoiled water and sent to a biotreatment system to reduce BOD. This system consists 
primarily of a trickling filter and an activated sludge unit. The system is shown in 
Figure 2-12. 

The design of the process wastewater treatment system is based on 2300 gpm at 2500 
ppm BOD. All process wastewater stream, the oily water treatment system effluent 
and the sanitary sewer treatment effluent are sent to the treatment system. To 

Baseline Study F-T 2-28 



Section 2 Task 1 - Basehne Design and Alternatives 

reduce the BOD load on this system, process wastewater streams 201.6 and 201.9 are 
first passed through a column to remove oxygenates. The column overheads 
(oxygenates} are used to supplement the fuel used in the steam superheater; the 
column bottoms are sent to the biotreatment system. 

As shown in Figure 1-12, the combined wastewater stream first enters an oil 
separator to remove off. The off separator effluent is pumped to a neu~. 1--,a]ization 
tank into which acid or caustic is metered to automatically adjust pI-L The effluent 
from the neutralization tank is pumped to an equalization tank which averages out 
fluctuations in the feed composition. 

The wastewater is pumped from the equalization tank to a triciding filter and an 
aeration tank. Micro-organisms in these two units destroy the carbonaceous BOD. 
The wastewater overflows the aeration tank into a clarifier. Solid matter sinks to 
the bottom of the clarifier where slow revolving makes draw it to a sump m the 
center. Clarified water overflows from t~,e periphery of the clarLfier, is collected in a 
trough, and recycled to the wastewater inlet to maintain the inlet BOD 
concentration at 2500 ppm or below. 

Activated sludge from the center sump of the darifier is split into two fractions. 
One part is pumped back to the aeration tank to maintain the proper microorganism- 
concentration. The remainder, which represents net microorganism production, is 
sent to the digester tank which completes the destruction of the BOD. 

The under tow from the digester is sent to the solids dewatering section. The 
overflow is fil'.ered and chlorinated prior to find use as cooling tower makeup. 

Solids Dewaterir~ 

The oily wastewater treatment system sludge, sanitary plant sludge, and process 
wastewater sludge are dewatered by a pressure belt filter. The dewatered sludge is 
hauled to an approved landfill for disposal The block flow diagram for this system 
is shown in Figure 2-13. 

The design of the dewatering system is based on the ~ilowing estimated sludge 
characteristics and flow: 

Influent Characteristics 

Flow, g-pro (maximum) 
pH 
Percent solids 

150 
6-8 
3.0 

Baseline Study F-T 2-29 



Section 2 Task 1 - Baseline Design and Alternatives 

The performance requirements of the process units are as follows: 

Cake dryness, % 20-30 
Polymer consumption, lb/ ton Dry Solids 10 
Electrical consumption, kwh/ ton  DS 15-30 

Sludges from the oily wastewater treatment system, the sanitary plant and the 
process wastewater treatment are routed to a surge/equalization tank where the 
sludges are blended together. An air operated diaphragm pump moves the blended 
sludge from the tank to two belt presses. Just prior to the sludge entering the belt 
filters, a polymer is added to the stream. The polymer conditions the sludge to 
enhance the dewatering. 

The belt presses are located on the second level of a small building to facih't-ate the 
filter c2d<e removal by allowing it to drop by gravity into a dumpster. The polymer 
storage and feed system, are on the ground level with the dumpster. When full, [he 
dumpster is hauled off to an approved landfill. 

Sanitary Sewage Treatment 

Sanitary sewage from the various sanitary facilities throughout the complex is 
collected in an underground sewer pipe network terminating at the central sewage 
treatment facility located downhiU/downgrade from the project facilities. To avoid 
excessively deep excavations, with the long sewer runs involved, there is a need to 
use several sewage lift stations before the sewage reaches its destination. At the 
terminal end of the sewer network there is a final lift station delivering feed to the 
above ground sewage treatment plant. 

The sanitary sewage treatment plant is a package unit, pre-engineered, shop 
fabricated, knocked down and reassembled in the field. It is an above ground 
instaUation made of the kind used in many industrial plants and small 
communities. 

The package treatment unit is designed to treat 150,000 GPD of sanitary sewage with 
a maximum five day BOD loading of 250 pounds per day. It is designed to meet the 
Ten State Standards, which is a widely used basis for municipal sewage treatment 
design. It is further based on average per capita use of 35 GPD of water and 1,500 
employees working the day shift. 

The average design feed rate through the system is 104 GPM. The system can 
tolerate short term hydraulic loadings of up to 400 GPM, which is the design capacity 
of the pump lift station ahead of the treatment plant. 

Baseline Study F-T 2-30 



Section 2 Task 1 - ~ e  Desi~-L and Alternatives 

The process is shown in Figure 2-14. 

Sanitary Sewage Treatment Package - The package consists of ~ ' o  above-ground 
concentric circular tanks. The outer one is divided into three compartments to form 
an aeration tank, an aerobic digester, an an effluent chlorine contact tank. The inner 
one is a settling tank. 

Sewage is pumped  from the Lift Sump into the inner tank, Aeration Basin. The 
volume of this compartment is 7~510 ft 3 providing nine hours of detention time for 
the design flow rate of 104 GPM. Air from the air blower is dispersed by special 
diffusers mounted circumferentiaUy around the wall of the compartment. 

Digested sewage overflows the aerator into the Clarffier where suspended solids 
settle to the bottom and clarified water overflows a circumferential weir into the 
Chlorine Contact Tank. The clarifier is sized for a minimum of four hours 
detention time and a rise rate of 700 GPD/ft2. Sludge is removed via air lift 
mechanisms for recycle to the aerator and delivery to the Aerobic Digester. 

Clarified water is chlorinated in the chJorine contact tank to destroy any remaining 
bacteria. This tank has a volume of 3,360 gallons. It is divided into three 
compartments to force flow over and under  and avoid short circuiting. The 
chlorinated water is forwarded to biotreatment. Chlorine gas is automatically 
controlled by the chlorinator which is sized to deliver up to 30 pounds/day.  
Chlorine supply is from chlorine cylinders. 

The aerobic digester is also supplied with air from the blower. Digested sludge is 
pumped to the wet oxidation reactor for further decomposition. Holding time in 
the digester is four hours. Overflow from the digester is pumped by an air lift 
system back to the aerator. 

2.1.1.13 Plant 35 - Instrument And  Plant Air Facilities 

Design Basis. Criteria and Considerations 
v 

The facilities include all equipment necessary to supply instrument and ul~ity air to 
the process plants and support facilities. Distribution piping is included in Plant 21 
(Interconnecting Piping). 

Instrument and utility air is dry, oil-free and dirt-free at the following design 
conditions: 

Baseline Study F-T 2-31 



Section 2 Task 1., Baseline Desi~'t m2..d Alternatives 

Pressure 100 psig 

Temperature 100"F 

Dew Point -40"F 

Ambient air summer dry bulb temperature, 95"F 

Ambient air summer wet bulb temperature, 89"F 

Ambient air winter temperature, -6"F 

Ambient air extreme temperatures, -18°F and 104"F 

The system consists of three packaged air compressors, two operating and one spare, 
to supply the requirement of 15,000 inlet .3cfm. Auxiliary equipment such as filters, 
knockout drums, air dryer packages, filters and air coolers are included. 

Plant Descriptior~ 

Air Compressor Unit 
The compressors supply 7,500 scfm each, at 1°..5 psig disd ge pressure. The three 
compressor packages include the following: 

• Interstage coolers 

• After coolers to keep the air in the range of 100"F, (design temperature) 

• Interconnecting piping between the stages. 

Knockout Drum 
Condensed residual moisture for all three compressors is removed by one knockout 
drum. The knockout drum is designed for 155 psig at 300"F. 

Air Dryer Package 
Two air dryer packages are provided. One package is a complete spare. Each package 
provides for the design flow of 15,000 inlet scfm and for 150 psig. A filter, included 
in the air dryer package, guards against dessicant breakthrough. 

Distribution System 

Baseline Study F-T 2-32 



Section 2 Task I - Baseline Desi~;n and Alternatives 

Individual plant and main air distribution headers providing instrument and 
utility air are included in Interconnecting Piping (Plant 21). 

Controls 
The air compressor system and air dryer package are fully automatic with the 
following control features: 

• Surge control with excess air vented to the atmosphere 

• Dewpoint control by moisture analyzer and instrumentation to energize 
the regeneration process for the desiccant bed 

• Automatic startup of the standby unit in case of low pressure in the header 

Noise 
Noise emissions by the air compressor is in accordance with OSHA standards. 

2.1.1.14 Plant 36 - Pu_~e And  Flush Oil  System 

Design Basis. Criteria and Considerations 
v 

Plant 36 delivers a light and heavy flush oil for pump seal flush and instrument 
purge. Seal flush and instrument purge are required on a continuous basis ~ r  plant 
areas where high solid (e.g., crushed coal or catalyst ) content fluids are being 
transported. In these areas, each pump seal receives a specified flow of flush oil into 
seal housings, preventing solids from blocking the flow of lubricating fluids at 
sealing surfaces. Without the seal flush, pumps in these areas could fail in a few 
hours due to improper lubrication. 

Likewise, each Lnstrument receives a specified flow of light flush oil into 
instrument lines, preventing solids from blocking the lines and rendering the 